Danh mục part number của máy nén khí

danh mục part number của máy nén khí

dai-tu-dau-nen-may-nen-khi-sullair

R132 UI
Description
CCN/CPN/Part No.
132KW 400V50 TEFC EFF1;400V50 TEFC EFF1
22983621
19A7J26Z1 NIPPLE 1.5 X 2
95951141
2.50 BSPT
23010796
400V/50HZ WC
22995864
ADAPTER-CONVERSION
22163869
ADAPTER.559A10C120NVXZ2
95952867
ADAPTER
39325576
ADAPTOR THERMOCOUPLE
39417118
ADAPTOR, .56SAE X .25 in
39106240
AFTERCOOLER, W/C
22983191
AIREND 226 BARE W/O GEARCASE H-GREEN
42476127
ALUMINUM RIVET 1/8X3/8
92368075
ANGLE W/C EXHAUST
23080724
ANGLE COOLER SUPPORT
23011646
ASSEMBLY-CABLE
22232771
ASSY W/C FAN SUPPORT
23087794
ASSY PANEL AIR INTAKE
23049489
ASSY PANEL BOTTOM W/C
23085509
ASSY PANEL REAR LOWER
23047970
ASSY PANEL SIDE EXHAUST
23085517
ASSY PANEL TOP DISCH
23048077
ASSY SUPPORT VERT FRONT
23048044
ASSY- VALVE UNLOADER
23120942
BOLT,HEX HD M16 X 65 - 35M2AB519M3
96715156
BOLT,U 2.5 PIPE 146A2C10Z1
95974093
BOLT-HEX FLANGE LOCK.147M2HF95M3HR
96737549
BRACE. SHIPPING
39481569
BRACKET OIL FILTER BEIGE
85542199
BREATHER, FILTER .25NPT
39111893
BULKHEAD, FEMALE UNION
39461868
BUSHING
39173711
CABLE WRAPS
92281427
CABLE, TRANSDUCER INTELLISYS SG
39875570
CAP- PLASTIC (BLACK)
22380422
CAPSCREW,M16X30MM REF ONLY - SIMILAR TO 96738380
96706247
CAPSCREW,SOC HD 5/8UNC X 1-1/2 - 119M2A300
95013785
CAPSCREW-M20X50 HEX 34M2AB566M3
96704481
CLAMP PLATE 226 MM
35255819
CLAMP WORM 6.12-9.12 INCH
39117536
CLAMP-TUBING
39195078
CLAMP-WORM SCREW HOSE
39213798
COMMON NAME PLATE
42868489
COMPRESSOR, WATER R132IU-W10 400V/3PH/50HZ ASME
19010776
CONDUIT 2.0PVC FLEX
39147194
CONNECTOR 559A10C042NVXZ1
95981429
CONNECTOR 559A10C201NVXZ1
95981346
CONNECTOR BULKHEAD .38 NPT 1.12-14UN STRAIGHT
22219026
CONNECTOR, .13 NPT X .25 TUBE
39156393
CONNECTOR, 3/8 TUBE X 1/4 NPT
39156419
CONNECTOR, AIR EASE 1.88-12SAEX1.50
95962312
CONNECTOR, CONDUIT 2.0 NEMA 1&4 NONMETALLIC
54564059
CONNECTOR, MALE 31A10C23N72
95937553
CONNECTOR,MALE 9/16UNF X 6JIC - P/HANN 6F50XS AOS MAX.PRESS 21
95978235
CONNECTOR-MALE.31A10C17NZ2
95937512
CONNECTOR-MALE.31A10C3NZ2
95937579
CONNECTOR
95939351
CONTROLLER- IR-S3
23009848
CONTROLS (HDKC - 120
23031834
COOLANT-ULTRA-55 GALLON.ULTRA COOLANT-55
39433743
COOLER, OIL W/C
23014350
COOLERS WATER COOLED
22982235
CORNER-LEFT REAR
23047913
COUPLING, CONDUIT STD 1/2 NPT X 1 1/2 LONG
95952388
COVER FORK LIFT HOLE
39495981
DECAL CONDENSATE DRAIN
93166478
DECAL FILLER CAP
39543921
DECAL IR LOGO 28
23038474
DECAL POWER INLET
93166486
DECAL SPARE PARTS
23131816
DECAL WATER IN
93166403
DECAL WATER OUT
93166411
DECAL, AIR DISCHARGE
92867498
DECAL, CONTAMINATED AIR
92867407
DECAL, COOLANT DRAIN POINT PEGASUS I & II
93166460
DECAL, HAZARDOUS VOLTAGE
92930593
DECAL, HIGH PRESSURE AIR
92930585
DECAL, HOT SURFACE
92867530
DECAL, OIL FILTER CHANGE AFTER 150 HRS PEG I&II
93166502
DECAL, ROTATING MEMBER WARNING
93165959
DECAL, ROTATION
93165983
DECAL,MOTOR LUBR M37-350
93187813
DECAL,SHIPPING CLAMP REM 93156438
93156438
DECAL- MAINTENANCE SCH. SSR GEAR DRIVE COMPR
22219299
DECAL-GENERAL WARNING
92930627
DECAL-ULTRACOOLANT CAUTI
93166494
DECAL-WARNING COLD START
93165967
DECAL-WARNING-GEN MAINT
92867522
DECAL. REMOTE START/STOP
93557510
DECALS ISO
23055825
DECAL
23116452
desiccant
B24000025
Eiger start machine Service Packs packagingbox
19019520
ELBOW 0.75X0.88
95984563
ELBOW 1.50 TUBE X 1.50 NPT
95949749
ELBOW, .25 NPT X .38 TUBE
39155650
ELBOW, .25 T X .25 MNPT PUSH CONN W/VITON O-RING
39155478
ELBOW, .75 TUBE X .75 NPT
95937637
ELBOW, .88-14SAE X .50 FNPT 90DEG
39477526
ELBOW, 1/4tx1/8 mnpt PTC Push Conn.w/Viton O ring
39155577
ELBOW, 90 DEG 1.25 IN 95944104
95944104
ELBOW, 90 DEG MALE 37A10C3XZ2
95937686
ELBOW, 90DEG STREET 150#
95944666
ELBOW.560A10C060NVXZ1
95976775
ELBOW.560A10C240NVXZ2
95962304
ELBOW
35117605
ELBOW
39476973
ELBOW
54676176
ELEMENT, SEP 18 TANK
54509427
ELEMENT,COOLANT FILTER N75-160 **
39911631
exhaust pipe support
23027733
FAN 24 IN DIA 35 DEG ANGLE 12 BLADES (50HZ)
22292908
FILES, PRODUCTION
42892026
FILTER, OIL 5 DUAL
39259676
FILTER,AIR INTAKE STNDRD N160 - NELSON
22130215
FLANGE 2.5 HALF PLATED 428A23X40Z1
95961496
Flange lock Nut
54691050
GASKET 3 NAM
39454533
GASKET FLANGE 4 150#
39452362
GASKET GEAR CASE TO MOTOR
39454558
GEAR SET-1.378 RATIO
39755483
GEARCASE- 226MM WW SAE
22060701
GLAND CABLE M20, GRAY
22245666
GLAND- WIRE (9-14MM)
22501720
GLAND-WIRE
39173927
GROUP ACCESSORY ENGLISH
19011428
Group nameplate
19035187
GROUP- A/E/BASE/COOLANT ULTRACOOLANT R90-160IU
22883854
GROUP- ENCLOSURE-W/C STD R90-160IU
22995872
GROUP. OIL PIPING
22978118
GSKT FLG
36786572
hexagon headed bolt
96700927
HOSE INET AIR COOLED HIGHDUST 132-160 KW
39816954
HOSE, HYD .75 X 30.00
85560332
HOSE- HYD -24 STR X 90D
22995484
HOSE- HYD -24 STR X STR
22997589
HOSE- HYD -40 90D X 45D
22995443
HOUSING- SEAL
22880744
KEY, MALE ROTOR
39167150
KEY-DOOR
89295091
KIT - STARTER ASSY, SD 132KW 400V 50HZ & 200 hp 380 60HZ W/C (AP)
19008267
LATCH, DOOR (EMKA BLACK)
93494664
LEG SEPARATOR TANK BEIGE
85542942
LOCKWASHER.14M5EG12Z3
96726633
main engine and separate barrel support
22933063
MOTOR SHAFT, SLEEVE
89292478
MOTOR, 132KW 400V/3/50HZ 315M - IE1
23003072
MOTOR, FAN 0.75KW 400V/3/50HZ 90 (IE1)
23002272
MOUNT ISOLATION
22267694
NIPPLE 19A7T2
95323911
NIPPLE.19A7WZ7
95507109
NIPPLE.38 NPT X .25 NPT
95916011
NIPPLE
95992491
NUT HEX HD 3/4 UNC ZINC PLATED
95922928
NUT, HEX STYLE 1 COURSE THD M16-2.00
96703657
NUT, HEX-M16-2.00 STYLE1 COARSE THD
96711882
NUT, M10 SERRATED FLANGE 89M4JD4M3
96704846
NUT,HEX M10 16M4JD9M3
96704812
NUT-HEX FLANGE LOCK.89M4D5M3HR
96741830
NUT-HEX FLG LOCK.89M4JD2M3HR
96737564
NUT-M20 HEX.16M4JD12M3
96720446
NUT.16A4C5Z1
95922902
NUT.16MJB8M3*
96735543
nylon cable tie
35356591
O-RING 2 3/4X3X1/8 20A11EM232
95028502
O-RING 20A11EM116
95021754
O-RING 85.32X3.53 SAE AS 568 FKM70
95022349
O-RING, FOR 7/16-20 SAE ST THRD FITTING (VITON)
39404157
O-RING,INLET 226 W/W
39253992
O-RING,VITON 20A11EM255
95023388
O-RING.20A11EM153
95022125
Oil pot
19023647
ORIFICE CHECK VALVE SCA 1.78MM (.070 IN)
22225858
ORIFICE-INJECTION
39925060
Packing Certificate
99277956
PANEL-COMMON LOWER
23047939
Panel
23047947
Panel
23047962
Panel
23047988
PANEL
23048010
PANEL
23048028
PIN, DOWEL
39194915
PIN-DOWEL.17A13A289
95239919
PIN-LOCATOR
39138490
Pipe, reducer
23062888
plain washer
95943676
PLATE W/C FAN MOTOR
23084395
PLATE,BASE CPLG W/C BLAC 39574660
39574660
PLATE-CLAMP
92539311
PLUG 1 5/8-12 SAE O-RING W/ BLEED HOLE
39478953
PLUG, .25IN SYNFLEX TUBE (BLACK)
39155353
PLUG, SOCKET .44 SAE
95938924
PLUG-.50PUSH IN
39140785
PLUG-13MM HOLE
54382015
PLUG.34A7S5Z1
95928255
R132 - 10 BAR
23002587
SAFETY VALVE ASME
22982920
SCREW CAP HEX HEAD FLANGE M8 X 25.0 LONG
96712153
SCREW HEX HEAD 3/4UNC X 3LG PLATED
95935201
SCREW HEX HEAD M12X40 PLATED
96702444
SCREW M16 x 40
96702337
SCREW TAPTITE M10 X 15 X 30 LG
54656905
SCREW, HEX HEAD M10 X 25.0 LG
96702287
SCREW, HEX HEAD M12X30 47M2HH127M3HR
96727920
SCREW, HEX HEAD M6 X 16.0 LONG ZINC
39917489
SCREW, M16 X 35 SOC HEAD
39191283
SCREW,HX HD M16 X 50 - 342AB516M3 BN02174
96703962
SCREW,HX HD M16 X 80LG
96728373
SCREW- M6 X 25 SOC HD
22168710
SCREW-SOCKET HEAD.119M2AB243M3
96726328
SCREW-TAPTITE
39178827
SCREW.147M2HF31M3
96705058
SCREW
39128475
SEAL SHAFT HIGH PRESSURE
89292445
sealing paper duct tape
B19000032
SENSOR,TEMPERATURE THERM
39585146
separator tank
22983555
SEPARATOR- MOIST 2.5BSP
22147383
SEPERATOR TANK ASME (PACIFIC RIM)
23007677
SPACER,BEARING MALE ROTOR
39326483
STANDARD CANISTER FILTER ASSEMBLY, HDKG120
23120934
Start Up Kit 90-160 Kw
38452967
STUD M16
96723796
SUPPORT COOLER
22995880
SUPPORT- MOTOR 315FR
22926877
SUPPORT-VERT COMMON
23048036
Support
22956494
Support
23014269
SUPPORT
23047921
SUPPORT
23047996
Support
23048051
Support
23088669
SWITCH, DELTA P O/F
39244512
SWITCH,VACUUM
39127741
TEE UNION 1.50 TUBE
95937165
TEE-1.875SAE X JIC.562A10C240NVXZ1
95116182
TEE.74A7MZ56
95909248
TIE, CABLE
35268788
TRANSDUCER PRESSURE 16 BAR, 4-20 MA - SUPERSEDED TO 49154016
22359632
TUBE 1.5 AMOT VALVE
23046352
Tube Assembly
23087950
Tube Assembly
23087976
Tube Assembly
23088008
Tube Assembly
23088016
TUBE, .38 INCH SYNFLEX
39124821
Tube, customer conncection W/C
23011554
TUBE, OIL FILTER DELTA-P
39545942
TUBE- A/C TO BALL VALVE
22995401
TUBE- A/E DISCH. 4.0
22942288
TUBE- AIR FILTER TO A/E
22991947
TUBE- GATE VALVE TO CPLG
22995419
TUBE- OIL CCLR-IN W/CLD
22276463
TUBE- OIL CLR OUT 1.50
22956478
TUBE- TANK SCAVENGE
22978126
TUBE- TANK TO A/E SCAV
22978134
TUBE-FRONT BEARING
39911284
TUBING-INCH OF 1/4NYLON
39124813
underframe 90-160KW
22925739
VALVE, CHECK .25NPT
54482484
VALVE, THERMO CTRL 160F
39478193
VALVE,GLOBE 1.25NPT 61A17B7 - 150 LB
95067203
VALVE- SOL 2-WAY N.O. N4
22516025
VALVE- SOLENOID DRAIN
22255525
VALVE-BALL
39105655
VALVE-SAF 175PSI
22138317
VALVE-SOLENOID-2-WAY
39479811
VALVE-SOLENOID
89245187
WASHER SPRING M20 PLATED
96737721
WASHER, M16 PLAIN
96701438
WASHER, M20 PLAIN GRADE C
96726971
WASHER, M8 TYPE A CURVED PLATED
96741467
WASHER, SPRING LOCK CURVED TYPE A. M12
96739933
WASHER-LOCK.14A5C101Z1
95934733
WASHER-LOCK.27A5S1224-00Z2HR
95922761
WASHER-M8 FLAT-PLATED.12M5L25M3
96701396
WASHER.14M5EA15M4
96721097
WASHER
96701404
WIRE 16 AWG BLUE FAT
39204763
WRENCH XBL-A FOR FILTER REMOVAL
99277378
Sản phẩm liên quan
Chạm để gọi